
CHAPTER 19 
 
 
 

Fouling Control of Membranes with Pretreatment 
 
 
 

Wenshan Guo, Huu-Hao Ngo and Saravanamuthu Vigneswaran 
 
 
 

The impediment of the membrane technology is the fouling problem and 
consequently higher operating and membrane replacement cost. Pretreatment is very 
important for developing the best treatment process train to secure better membrane 
treatability and producing acceptable effluent qualities. This chapter addresses the state 
of the art pretreatment techniques and their applications to low pressure (MF/UF) and 
high pressure (NF/RO) membranes in water and wastewater treatment as well as 
desalination. The impacts of different pretreatment processes on membrane performance 
[...]
in river water nanofiltration for drinking water production. NF membranes used were 
FilmTec NF-45 polyamide membranes with a salt rejection of 40% for NaCl at a feed 
concentration of 2,000 mg/L. Tubular ceramic MF (different pore sizes of 0.08 μm, 0.14 
μm and 0.45 μm) and UF (MWCO 50 kDa and 150 kDa) membranes (Techsep, France) 
having a zirconia skin layer were evaluated in a crossflow mode. An analysis of 
hydraulic resistance indicated that flux loss in NF was attributed to the deposition of 
small colloids rather than adsorption of dissolved organic matter (DOM). Hydraulic 
resistances in NF decreased with an increase in fluid velocity, but cake resistance, 
including polarization and external fouling resistances were still substantial. 
Pretreatment of raw water using MF/UF was attempted to improve NF flux and mitigate 
membrane fouling. The NF flux increased with decreasing nominal pore size of the 
prefilter, suggesting that the size of particles in treated water greatly affects the NF flux. 
In addition, considering the energy consumption for efficient pretreatment 
corresponding to permeate volume produced by NF, optimum pretreatment conditions 
were also suggested. The total specific energy consumed by both NF and pretreatment 
reaches a minimum value for a certain prefilter pore size: 0.08 μm MF under low 
crossflow conditions and 0.45 μm MF under high crossflow conditions, respectively. 

 
Kim et al. (2007) evaluated the influence of pretreatment processes on filtration 

performance of NF membranes treating untreated river water (with inflow of secondary 
wastewater treatment effluents) for drinking water production. The three different 
pretreatment processes are as follows: 
(1) MF: In-line CF (PACl as flocculant) + MF (0.1 μm pore size);  
(2) CS: CF (polysilicato-iron with a Si/Fe ratio of 0.25) + sedimentation + SF; and  
(3) CSOB: CF (polysilicato-iron) + sedimentation + SF + ozonation + biological 

activated carbon (BAC) adsorption.  
 



Three flat-sheet polyamide NF membranes with different MWCOs and salt 
rejections were used. UTC-70 (Toray) has the lowest MWCO (65 Da) and the highest 
salt rejection (99.5% NaCl) which can be classified as a low pressure RO. UTC-60 
(Toray) has an intermediate MWCO of 150 Da and a low salt rejection (45–55% NaCl) 
while NF-270 (Dow/FilmTec) has the highest MWCO (200–300 Da) and intermediate 
salt rejection (40–60% CaCl2). According to 100-h filtration tests, MF pretreatment was 
more effective in reducing particles than in removing dissolved organic matter in the raw 
water. The initial filtration resistances of UTC-70 increased with filtration time for raw 
water and MF pretreated water due to the adsorption of hydrophilic organic matter rather 
than cake layer formation, while the resistances for CS and CSOB water remained 
almost constant during the operation. For UTC-60 (intermediate MWCO) and NF-270 
(highest MWCO) membranes, the filtration resistances of the pretreated waters were 
lower than that of the raw river water. CSOB pretreatment was effective for UTC-70 and 
UTC-60. However, the very high initial flux of NF-270 in the first 10 h caused a rapid 
build-up of a cake layer, resulting in a quick increase of filtration resistance, which 
indicated that determination of initial flux is very important for the membrane fouling 
control. Although CSOB pretreatment was the most effective in removing organic 
foulants, the modified fouling index (MFI) values of CS and CSOB waters showed a 
similar trend, indicating that ozone and biological activated carbon treatment did not 
reduce MFI values. The average ratios of organic foulants to the total amounts of 
foulants on UTC-70 and UTC-60 membranes were in the sequence of raw water (74.5%) 
> MF water (47.5%) > CS water (32.5%) > CSOB water (27.5%). Furthermore, the 
order of the inorganic foulants was CSOB water > CS water > MF water > raw water. 

 
Biological filtration can help to minimize organic and biological fouling by 

removing easily and moderately biodegradable materials together with nutrients. 
Mosqueda-Jimenez and Huck (2009) determined the effect of biofiltration on the fouling 
behavior of NF membranes. SN45 (polyamide-urea thin film composite, TriSep, MWCO 
200 Da) and TS80 (aromatic polyamide thin film composite, TriSep) NF membranes 
were tested. A dual-media anthracite-sand biofilter was used to pretreat synthetic humic 
acid-laden surface water spiked with a solution of pharmaceutically active compounds. 
Biofiltration pretreatment was able to reduce the flux decline to one-third or less the 
values observed with the NF membranes without pretreatment. Moreover, lower organic 
deposition and microbial counts (< 0.7-log) in the foulant layer were observed for 
membranes with pretreatment in comparison to membranes without pretreatment. Table 
19.7 gives some typical cases of improved performance of NF through different 
pretreatment processes. 

 
 
 
 
 
 



Table 19.7 Fouling control of pretreatment-NF processes in water and wastewater treatment. 

Raw water  Pretreatment NF membrane Results of fouling control References 

Biologically 
treated textile 
wastewater, 
Spain 

Ozonation 
Spiral-wound NF 
(DK2040,  
Osmonics) 

 A COD removal efficiency of 43% was accomplished with low 
ozone doses at 60 min using three ozone generators of 4 g-O3/h.  
NF of the sample with the lowest COD (82 mg/L) presented the 
lowest flux decline during the process. 

 A combination of ozonation and NF results in an increase of 
membrane life. 

Bes-Pía  et 
al., 2004 

Groundwater, 
Orange 
county, USA 

H2O2/UV 

Thin-film 
composite NF70 
NF membrane 
(Dow/FilmTec, 
MWCO 200-250 
Da) 

 The H2O2/UV oxidation pretreatment of source water not only 
significantly mitigated organic fouling by transforming 
humic/hydrophobic NOM fractions and polysaccharides into less 
sorbable organic acids, but also exhibited the potential to mitigate 
biological fouling.  

 The H2O2/UV oxidation prior to NF showed potential for 
improving membrane cleanability due to the lower sorption 
affinity of preoxidized NOM, increased amount of organic acid 
constituents, and transformation of non-desorbable NOM fractions 
into readily desorbable organic substances. 

Song et al, 
2004 

Biologically 
treated textile 
wastewater, 
Turkey 

Activated sludge 
(AC) + dead-end 
MF (5 μm pore 
size) 

Flat-sheet NF 270 
membrane (Dow/ 
FilmTec, MWCO 
200–300 Da) 

 AC appreciably decreased both color and COD concentration, 
while MF removed bacteria and other suspended solids before NF. 
The pretreatment efficiently lessened the fouling of downstream 
NF. 

Sahinkaya et 
al., 2008 

Biologically 
treated textile 
wastewater, 
Tunisia 

Electrocoagula-
tion (EC) 

Flat sheet  
polyamide/polysul
fone based thin 
film composite NF 
(HL, Osmonics) 

 Electrochemical treatment removed color and COD while NF was 
used to further improve the removal efficiency of the color, COD, 
conductivity, alkalinity and TDS. 

 EC as pre-treatment for NF process improved the quality of 
treated textile effluent as well as NF fouling.  

Aouni et al., 
2009 

Secondary 
treated effluent 
from WWTP, 
Germany 

PAC 

Capillary NF50 
M10 NF 
membrane (Norit 
X-Flow, MWCO 
200 Da) 

 The adsorption with PAC (50 mg/L) provided pre-cleaning, which 
resulted in a better permeate quality and mitigation of flux decline 
due to membrane fouling due to the removal of substances causing 
membrane fouling such as EfOM (50–60% removal). 

 The PAC acted as a filter aid and prevented potential foulants 
from getting into contact with the membrane. 

Kazner et al., 
2009;  Meier 
et al., 2002 



Conventional equipment based on granular media filtration has been widely 
applied as pretreatment for polyamide RO membrane (TriSep). Hu et al. (2005) used 
biofiltration to control RO biofouling during water reclamation. Activated clay, zeolite, 
with a particle size of 0.5–2.5 mm, was used as a support medium for the biofilm. 
Biofiltration was found to be a viable way for AOC and DOC removals, with removal 
efficiencies of 40–49% and 35–45% at an empty bed contact time (EBCT) of 30 min. 
Operational length was improved from less than 100 h (without biofiltration) to above 
300 h (with biofiltration). It was also found that using the biofiltration as a pretreatment 
reduced the biofouling potential. De Gisi et al. (2009) utilized a pretreatment process to 
treat tannery wastewater with a high chloride concentration. The process was composed 
of biological activated sludge, sedimentation assisted by CF with polyelectrolyte and SF. 
After pretreatment, the recovery rate of RO (permeate flowrate/feedwater flowrate ratio) 
were 61.0%, 70.3% and 74.7%, respectively for 80, 85 and 90 bar TMP. Scaling and 
fouling problems could not be observed during the tests.  

 
Figure 19.2 illustrates a typical physico-chemical pretreatment of secondary 

effluent followed by RO operation for groundwater recharge (López-Ramírez et al., 
2006). The pilot plant (output: 100 m3/d) in Chiclana de la Frontera, Spain consists of 
CF-lamellar sedimentation (using calcium hydroxide for pH increase, ferric chloride and 
anionic flocculant: Pasafloct FI-35), sand filtration, disinfection (with sodium 
hypochlorite and ultraviolet radiation), antiscaling (Osmoprot S-36, a polyacrilate 
solution), acidification (until pH 5.0 using hydrochloric acid), cartridge filtration (5 
microns) and finally RO. In this study, one cellulose acetate RO membrane (model 
4040-MSY-CAB2, Hydranautics) and two thin film polyamide membranes (Permetec 
PAC-4040-BP for low-pressure operation and Permetec PAC-4040-MBP for very low-
pressure operations) were tested. Since secondary effluent had high organic matter 
content, organic and colloidal matter were mainly responsible for fouling of RO 
membranes. Due to the adequate pretreatment, the high potential organic and colloidal 
fouling could be reduced. RO further removed pollutants and micro-pollutants in 
reclaimed wastewater. Analytical parameters for reclaimed wastewater quality from 
three RO membranes satisfy the applicable drinking water standards. Consequently, the 
high quality of reclaimed wastewater guarantees the secondary effluent to be used with 
safety in groundwater recharge and other reuse applications without restrictions. 

 
Although silt density index (SDI) often fails to predict actual membrane fouling 

due to their limitation to measure fouling potential by colloidal deposition and organic 
adsorption, SDI is still an important parameter in design and operation of RO and NF 
membrane processes for desalination. For wastewater desalination by RO (MWRO), all 
citations rely on the values of the turbidity in the feedwater as a measure of quality 
(Abdel-Jawad et al., 2002). Some rely on other parameters such as color, TOC, COD, 
and suspended solids (SS). Reviewing the water quality objectives in the above citations, 
the following values are suggested as acceptable levels for operating RO plants using 
treated sewage effluent: (1) turbidity, l–5 NTU; (2) SDI, < 5; (3) color-CU, 9–15 (at 408 



mm); (4) TOC, 10–20 mg/L; (5) SS, l–5 mg/L; and (6) COD, 5–10 mg/L. The general 
pretreatment goals for various potential fouling contaminants for SWRO are partly 
defined by membrane manufacturers (Sutzkover-Gutman and Hasson, 2010): (a) SDI, < 
4; (b) zeta potential, > -30V; (c) TOC, < 3 mg/L; (d) soluble organic matter, < 1 mg/L; 
(e) oil and grease, < 0.1–0.5 mg/L; and (f) bacterial counts, < 106 CFU/mL. Besides, 
pretreatment is generally considered to be sufficient for the RO unit when membrane 
cleaning is limited to 3–4 times per year or less, membrane elements last over 5 years 
and the productivity and salt rejection are maintained within the expected ranges 
(AMTA, 2010). 

 

Secondary

effluent

FeCl3 and NaClO
injection

Coagulation 
tank

Ca(OH)2 
injection

Precipitation 
tank

Lamellar 
settler Sand filter

UV ray 
equipment

HCl, NaHSO3 and  
anti-scaling injection

Cartridge 
filters

High pressure 
pump

Brine

First and second stage permeate

First step ROSecond step RO

Air stripping 
tower and 
reclaimed water 
tank

To the aquifer Brine  

Figure 19.2 Flow diagram of the pilot plant (Redrawn from López-Ramírez et al., 
2006). 

 
Since membrane pretreatment prior to RO can significantly reduce fouling 

potential of variable quality feed water over the conventional pretreatment processes, 
recent efforts are directed to replacement of granular media filtration by MF/UF 
membrane filtration. A feasibility study for reclamation of a secondary treated sewage 
effluent mainly from industrial sources (60%) in Singapore has been conducted using a 
dual membrane UF-RO process (Qin et al., 2006). UF (MWCO 50 kDa, Koch) as a pre-
treatment prior to the thin film polyamide RO (spiral wound LFC1-4040, Hydranautics) 
not only effectively removed particle foulants as SDI of UF permeate was low at 1.7–2.2 
(iron from 0.3–6.4 mg/L down to 0.03–0.48 mg/L and turbidity from 1–27.1NTU down 
to 0.1–0.6 NTU), but also reduced a certain amount of organic foulants (TOC removal of 



8–58%) and phosphate scalants (from 4.8–11.7 mg/L down to 0.32–7.65 mg/L) by 
dosage of alum. The thin film polyamide composite RO membrane could tolerate 
organics from industrial wastewater and performed > 96% salt rejection at the end of the 
study after 6 months. The study concluded the dual membrane process was capable of 
reclaiming the sewage effluent mainly from industrial sources for industrial use.  

 
Juang et al. (2007) also examined the application of UF (PVDF, pore size 40 nm) 

pretreatment before the RO process (thin film, pore size 0.3–0.5 nm) for water reuse. 
The biologically treated effluent of industrial park wastewater treatment plant (IPWTP) 
was purified with 1 μm filter before pumping into the UF or/and RO module. The three-
dimensional AFM (atomic force microscopy) image of the outer surface of the RO 
membrane indicated that the solute deposited on the valley of the membrane surface 
indeed decreased the RO membrane surface roughness. The membrane surface 
roughness of virgin RO, RO pretreated by 1 μm filter, and RO pretreated by 1 μm/UF 
are 140.4, 44.4 and 55.0 nm, respectively. The roughness decrease of RO pretreated by 1 
μm/UF was smaller than that of RO pretreated by 1 μm filter because the UF process 
could remove more colloid materials and organic substance than the 1-μm filter did. As 
UF pretreatment could remove a small amount of larger organic substance and colloid 
materials, the initial flux of 1 μm/UF/RO unit was greater than that of 1 μm/RO unit, and 
the flux decline of 1 μm/UF/RO had no significant change during the filtration period. 

 
The effects of MF as pretreatment for RO on biofouling were analyzed with 

secondary wastewater effluents from WWTP (Herzberg et al., 2010). MF pretreatment 
(PVDF, 0.45 μm, Millipore) reduced permeate flux decline two- to three-fold, while 
increasing salt rejection. The reduced fouling of the RO (thin film LFC-1, Hydranautics) 
membrane after pretreatment of the secondary effluent with MF was due to removal of 
particulate/colloidal matter. Higher oxidative activity and cell viability were observed 
for the biofouling layer formed during RO treatment of MF pretreated secondary 
effluents, which indicated the important effect of pretreatment of wastewater effluent on 
biofilm activity and viability and suggested that pretreatment impacts biofilm mechanic 
properties and disinfection/cleaning strategies. Additionally, this research suggested that 
RO membranes treating secondary effluents select for a unique bacterial community 
irrespective of pretreatment. 

 
Contrary to SWRO with optimal water recovery rates between 30 and 50%, the 

water recovery rate in wastewater treatment processes must be very high (in many cases 
almost 100%). However, the water recovery rate of RO is limited by scaling, fouling 